MS-1261A

FRAME COVER COMPONENTS




No. 0o 0o 0o ooo |ooo | oo
1 |40199291 FACE_PLATE_DWS 1.00
2 40172374 FACE_COVER_PLATE 1.00
3 |40211666 FACE_COVER_PACKING 1.00
4 | 40198009 FACE_PLATE_SIDE_PLATE_DWS 1.00
5 | SM6050652TP HEXAGON SOCKET HEAD SCREW M5X6 2.00
6 |SM6051002TP SCREW M5X0.8 L=10 2.00
7 | TA1250406R0 RUBBER PLUG D=12.5 L=4 2.00
8 |40203254 TIMING_BELT_COVER_DWS 1.00
9 |SM4051255sP SCREW. M5 L=12. 7.00
10 |40199296 LOOPER_THREAD_TUBE_COVER 1.00
11 |E1349721000 KEYBOARD HINGE 2.00
12 | 12922100 COVER HOOK 1.00
13 |$S6110610TP SCREW 11/64-40 L=6 1.00
14 | 40038331 VIBRATION-PROOF RUBBER 2.00
15 |B1140019000 GASKET 1.00
16 |SS5820540sP SCREW 1/2-28 L=5.0 1.00
17 | 40201883 BED_COVER_ASSY 1.00
18 | 40199417 BED_COVER_GASKET 1.00
19 |$S5110810SP SCREW 11/64-40 L=8 11.00
20 |[12922803 COVER SPRING 1.00
21 |[$56110610TP SCREW 11/64-40 L=6 2.00
22 |B1157019000 LOOPER THREAD TUBE (C) 1.00
23 |40201885 RIGHT LOOPER COVER ASM DWS 1.00
24 |40199418 LEFT LOOPER COVER ASM DWS$ 1.00
25 |B1127026000 LOOPER GATE RETAINING SPRING 2.00
26 |SS7090710SP SCREW 9/64-40 L= 6.8 1.00
27 |11001005 SCREW 2.00
28 |40202942 THROAT_PLATE_XH(1/4) FOR MS-1261A 1.00
29 |PS0500202KP SPRING PIN TYPE W 5X20 1.00
30 |TA1250406R0O RUBBER PLUG D=12.5 L=4 1.00
31 |TA1450404R0 RUBBER PLUG D=14.5 L=4 1.00
32 |40203244 THREAD_TAKE-UP_LEVER_COVER 1.00
33 | SM6060802TP SCREW M6 L=8 2.00
34 |$s2110920TP SCREW 11/64-40 L=8.5 2.00
35 |SM8030312TP SCREW M3 L=3 1.00
36 |40203269 GUIDE_PIN 1.00
37 |cm300200001 FINGER INJURY CAUTION LABEL (16) 3.00
38 |CM301200002 SAFETY LABEL_L 1.00
39 [cm600100101 WEEE MARK LABEL S FOR CE 1.00
40 |[22901805 GROUND MARK 2.00
41 [40204576 RUBBER_PLUG_ARM 1.00
42 [40199299 EMBLEM_JUKI_SMART_SOLUTIONS_S 1.00
43 [40199300 COVER_SPRING 1.00
44 [ TA0850604R0 RUBBER PLUG 2.00
45 [ TA0950806R0O RUBBER PLUG 1.00
46 | SM6030552KS SCREW 8.00
47 |26210104 VIBRATION PROOF RUBBER 4.00
48 |40199427 COVER_HINGE_ASSY 1.00
49 |[40214462 COVER_HINGE * 3.00
50 |40216691 COVER_HINGE_SHAFT * 1.00




51 |RE0200000K0 E-RING 2 2.00
52 |SM4030601SC SCREW M3X0.5 L=6 2.00
53 |SM4030401SC SCREW M3X0.5 L=4 1.00
54 |40203253 COVER_UPPER_COATING_DWS 1.00
55 |40199425 OIL_TANK_COVER 1.00
56 |SK3412001SE WOOD SCREW D=4.1 L=20 3.00
57 |40198012 BOLT_SET_B 1.00
58 |NM6060001SC NUT M6X1 TYPEL 4.00
59 |SM6066552TP SCREW 4.00
60 |WP0651646SC WASHER 4.00
61 |WS0610002KN SPRING WASHER M6 4.00
62 |NM6060001SC NUT M6X1 TYPEL 10.00
63 |SM9066523SD SCREW M6 L=65 5.00
64 |SM6082002TP SCREW M8 L=20 2.00
65 |WP0651646SC WASHER 5.00
66 |SM6061650TP SCREW 3.00
67 |WS0610002KN SPRING WASHER M6 5.00
68 |40199385 FRAME_SUPPORT_BLOCK_DWS 2.00
69 |40203241 HEAD_SUPPORT_PLATE_A 1.00
70 |40203242 HEAD_SUPPORT_PLATE_B 1.00
71 |40199383 RUBBER_PLATE_A 1.00
72 |40199384 RUBBER_PLATE_B 1.00
73 | 40204592 THROAT_PLATE_MH(1/4) FOR MS-1261AM 1.00
74 | TA2050406R0 RUBBER PLUG 1.00
75 | 40205623 FACE_PLATE_SIDE_PLATE_FELT 1.00
76 |40205624 FELT_HOLDER 1.00




DD MOTOR COMPONENTS




No. 0o 0o 0o ooo |ooo | oo
1 |10719706 CHANGE BELT OIL SEAL A 1.00
2 |13108600 CRANKSHAFT BALL BEARING B 1.00
3 |13301908 DOWEL_PIN 1.00
4 | 13302500 DOWEL_PIN_2 1.00
5 |13307202 COUPLING_A 1.00
6 |13307202 COUPLING_A 1.00
7 40051473 COUPLING ASM. 1.00
8 |40078282 OIL SEAL 1.00
9 |40189017 SERVO MOTOR 1.00
10 |40197992 FAN_BLADE_ASM 1.00
11 | SM80608A2TP SCREW M6 L=8 2.00
12 | B1214019000 SPROCKET RING 3.00
13 | 40199312 TIMING_BELT 2.00
14 |RC3781518KP C-RING 35 (30) 1.00
15 |RC4551818KP C-RING 42 (36.3) 1.00
16 | SM6051400SP SCREW 4.00
17 | sB120000300 BEARING 1.00
18 | SB120001600 BEARING 1.00
19 | WS0510002KN SPRING WASHER M5 4.00

20 |WP0551016SH WASHER 5.5X13X1 4.00

21 |SL6052592TN SCREW M5 L=25 4.00

22 |sSM4051655SP SCREW M5 L=16 4.00

23 |sSM6041050TP SCREW 1.00

24 | SM6062500SP SCREW M6 L=25 4.00

25 |SM80608A2TP SCREW M6 L=8 2.00
26 |SM80608A2TP SCREW M6 L=8 4.00
27 | WS0410002KN SPRING WASHER M4 1.00
28 |WP0451016SP WASHER 4.5X20X1 1.00
29 |40197967 WIDE_SPROKET_WHEEL_A 1.00
30 |[40197969 DD_MOTOR_BASE 1.00
31 |[40199311 DD_MOTOR_COVER_DWS 1.00
32 |40199304 CENTER_SHAFT 1.00
33 |40199307 IDOLER_PLATE_A 1.00
34 |40213075 IDLER_SHAFT 1.00
35 |WP0551016SH WASHER 5.5X13X1 2.00
36 |SB110000400 BALL BEARING 3.00
37 |RC0100001KP C-RING 10 (9.3) 1.00
38 |WP1021016SD WASHER 2.00
39 |NM6100001SD NUT M10X1.5 TYPE1 1.00

40 [40199308 IDOLER_PLATE_B 1.00

41 [40213075 IDLER_SHAFT 1.00

42 | SM6051002TP SCREW M5X0.8 L=10 2.00

43 [sB110000400 BALL BEARING 3.00

44 | NM6100001SD NUT M10X1.5 TYPE1 1.00

45 |RC0O100001KP C-RING 10 (9.3) 1.00

46 |WP1021016SD WASHER 2.00

47 |40213131 IDOLER_PLATE 1.00

48 [sB110000400 BALL BEARING 1.00

49 [40115339 TENSION_PULLEY_BRACKET_PIN 1.00
50 | NM6060001SE NUT M6 1.00







HEAD ELECTRICAL COMPONENTS




No. oo oo oo ooo (ooo oo
1 HX00339000E SPACER 4.00
2 SL6040892TN SCREW M4 L=8 4.00
3 40200698 INT PCB ASSY 1.00
4 EA9500B0200 CABLE BAND 9.00
5 40199314 INT_COVER 1.00
6 SL6051092TN SCREW M5 L=10 3.00
7 SM4030501SC SCREW M3XO0.5 L=5 2.00
8 SM4061001SB SCREW M6 L=10 2.00
9 40203252 LED_DEVICE_ASM 1.00
10 40201893 LED_BASE 1.00
11 | 40189389 GROUND WIRE ASM 1.00
12 | SM4050855SP SCREW 1.00
13 HX00065000B CABLE BAND 1.00




MAIN SHAFT COMPONENTS




No. oo oo oo ooo (ooo oo
1 40199316 MAIN_SHAFT 1.00
2 SM80608A2TP SCREW M6 L=8 2.00
3 40199318 COUNTER_WEIGHT 1.00
4 40199319 NEEDLE_BAR_CRANK_PIN 1.00
5 40199434 NEEDLE_BAR_CRANK_ROD 1.00
6 B1236125DA0 NEEDLE BUSHING 1.00
7 TA0290301MO PLUG 1.00
8 §58660522TP SCREW 1/4-40 L=45 2.00
9 40201886 NEEDLE_BAR_CRANK_ROD_WASHER 1.00
10 |SS6151220SP SCREW 15/64-28 L=11.5 2.00
11 | 40197971 WIDE_SPROKET_WHEEL_B 1.00
12 140199317 REAR_BEARING_HOUSING 1.00
13 40199328 BEARING_SPACER 1.00
14 B1210761000 BALL BEARING 2.00
15 40201889 WAVE_WASHER 1.00
16 RC2500001KP C-RING 25 (23.2) 1.00
17 40013362 FEED_SHAFT_OIL_SEAL_A 1.00
18 | SM80608A2TP SCREW M6 L=8 2.00
19 |SB120003100 BEARING 1.00
20 (40115466 MAIN_SHAFT_BEARING_SUPPORT 1.00
21 B1214019000 SPROCKET RING 2.00
22 (40199322 HAND_WHEEL_DWS 1.00
23 [SS8150822TP SCREW 15/64-28 L=8 2.00
24 (40199324 MAIN_SHAFT_MIDLE_METAL 1.00




NEEDLE BAR & BALANCE COMPONENTS




No. oo oo oo ooo (ooo oo
1 40203264 NEEDLE_BAR_ASM 1.00
2 40201899 PRESSER_BAR_FELT 1.00
3 $55091020SP SCREW 9/64-40 L= 9.5 1.00
4 40201890 NEEDLE BAR UPPER BUSHING 1.00
5 22901409 NEEDLE BAR UPPER BUSH CAP 1.00
6 B14090190A0 NEEDLE BAR CONNECTION ASM. 1.00
7 B1409019000 NEEDLE BAR CONNECTION * 1.00
8 §§7090910TP SCREW 9/64-40 L= 8.5 * 1.00
9 40201892 SLIDE_BLOCK_GUIDE 1.00
10 B1412038000 SLIDE BLOCK GUIDE 1.00
11 | SS7120910TP SCREW 3/16-28 L=9 2.00
12 B1418019000 FELT 1.00
13 12955803 THREAD TENSION DISK HOLDER 1.00
14 B1134850000A THREAD TENSION DISC 1.00
15 B1135850000 TENSION SPRING (A) 1.00
16 |SD0380551SL SHOULDER SCREW D=3.8 H=5.5 1.00
17 | SS7090910TP SCREW 9/64-40 L= 8.5 1.00
18 MUY128N2100 NEEDLE UYX128GAS-NY #21 FOR MS-1261A 3.00
19 12956256 NEEDLE CLAMP (1/4) ASM. 1.00
20 [CQ303000000 COTTON OIL WICK D=3 0.23
21 (40204574 ONCE_THROUGH_OIL_COVER 1.00
22 (40201900 NEEDLE_FELT 1.00
23 13765607 OIL CONNEC. ARM 1.00
24 23630007 TUBE 0.20
25 (40201895 THREAD_TAKE_UP_RUBBER 1.00
26 |40201894 THREAD_TAKE_UP_PLATE 1.00
27 40203239 THREAD_TAKE_UP_1261A 1.00
28 | SS6090620TP SCREW 1.00
29 12965703 THREAD TAKE-UP TENSION LEVER 1.00
30 [wWP0450801SD WASHER 4.5X10X0.8 1.00
31 [CQ200000000 OIL WICK 0.10
32 (40205596 NEEDLE_BAR_UPPER_BUSHING_FELT 1.00
33 EA9500B0000 CABLE BAND 1.00
34 23629306 PIPE STOPPER A 1.00
35 [TA0490601R0O PLUG D=4.9X5.5 L=6 1.00
36 MUY128N1900 NEEDLE UYX128GAS-NY #19 FOR MS-1261AM 3.00




PRESSURE ADJUSTING COMPONENTS




No. 0o 0o 0o ooo |ooo | oo
1 |40203265 PRESSER_BAR_ASM 1.00
2 | Cs0800881TP THRUST COLLAR 1.00
3 | SM80506A2TP SCREW M5 L=6 2.00
4 | 40199331 PRESSER BAR UPPER BUSHING 1.00
5 40141795 PBL_METAL_CAP 1.00
6 |40199333 PRESSER_SPRING 1.00
7 |B1116804000 CLOTH PLATE WASHER 1.00
8 |40086606 PRESSER_BAR_GUIDE_BRACKET_ASM. 1.00
9 |40086607 PRESSER_BAR_GUIDE_BRACKET * 1.00
10 |SM6051400SP SCREW * 1.00
11 | 40199334 SQUARE_BLOCK 1.00
12 | 40172402 PRESSER_LEVER_SHAFT 1.00
13 | 40172407 SPRING_GUIDE 2.00
14 | 40201901 PRESSER_GUIDE_BOSS_ASM 1.00
15 | 40201902 PRESSER_GUIDE_BOSS * 1.00
16 |40201903 BUSH_C * 1.00
17 | 40172415 MAGNET 1.00
18 | 40172424 MAGNET_HOLDER 1.00
19 |40172428 PRESSER_LINK_SCREW 1.00
20 |40172463 MOTOR_GEAR 1.00
21 |40203267 PRESSER_GEAR_ASM_B 1.00
22 |40199420 PRESSER_GEAR_ASM_A * 1.00
23 | sB108000200 BEARING * 1.00
24 |40172464 CLOTH_PRESSER_SENSOR_ASM 1.00
25 |[SL4031691SC SCREW M3 L=16 2.00
26 |40189015 PRESSER MOTOR 1.00
27 |40201898 PRESSSER_BAR_RUBBER 1.00
28 |EA950080100 CABLE BAND 2.00
29 |PS0500142KP SPRING PIN TYPE W 5X14 1.00
30 |REO500000K0 E-RING 3.00
31 |SB106000500 BEARING 2.00
32 |[sL4031291sC SCREW M3 L=12 1.00
33 |40205585 PRESSER_LIFTING_MOTOR_COVER_CE FOR CE 1.00
34 |sM6041002TP SCREW M4X0.7 L=10 4.00
35 |SM80508A2TP SCREW M5 L=8 2.00
36 |SM80608A2TP SCREW M6 L=8 1.00
37 |R0069180100 RUBBER RING 1.00
38 |WP0621036SP WASHER 1.00
39 |WP0661016SP WASHER 1.00
40 | WP0820526SD WASHER 8.2X14X0.5 1.00
41 [40202943 PRESSER_XH_1/4_ASM. FOR MS-1261A 1.00
42 [40199338 PRESSER_LINK_A 1.00
43 [40203266 ASSY_PRESSER_LINK_B_B 1.00
44 [40199421 ASSY_PRESSER_LINK_B_A * 1.00
45 [sB106000400 BEARING * 1.00
46 [40197986 PRESSER_LIFTING_MOTOR_COVER EXCEPT FOR CE 1.00
47 |sM4061255sP SCREW M6 L=12 3.00
48 [40199340 CLOTH_PRESSER_SENSOR_ASM_BASE 1.00
49 | SM4050655SP SCREW M5 L=6 2.00
50 |40197972 PRESSER_LIFTING_MOTOR_BASE 1.00




51 40202924 MOTOR_BASE_GASKET 1.00
52 | SM4051055SP SCREW 7.00
53 40215412 BINDER_1/4_XH FOR MS-1261A 1.00
54 110622009 COAD BUSH 1.00
55 40205581 PRESSER_MH_1/4_ASM. FOR MS-1261AM 1.00
56 40215413 BINDER_1/4_MH FOR MS-1261AM 1.00




FEED MECHANISM & LOWER SHAFT COMPONENTS




No. oo oo oo ooo (ooo oo
1 12963351 FEED DOG XH(1/4) ASM. FOR MS-1261A 1.00
2 40199341 SLIDE_BLOCK_DLC 1.00
3 S§§7111110TP SCREW 11/64-40 L=10.5 2.00
4 40197973 FEED_ECCENTRIC_SLIDE_NB 1.00
5 SM80506A2TP SCREW M5 L=6 2.00
6 12962809 ADJUSTING SHAFT 1.00
7 §$58110422TP SCREW 11/64-40 L=4 1.00
8 RO061180100 O-RING 1.00
9 40199350 FEED_ROCKET_ECCENTRIC_NB 1.00
10 B210348100C BEARING 2.00
11 | 40199359 FEED ECCENTRIC BASE ASM. 1.00
12 140202951 FEED_ECCENTRIC_BASE_ASM * 1.00
13 12963054 FEED_ECCENTRIC_BASE_ASM * 1.00
14 | 40202952 FEED_ECCENTRIC_GUIDE_NB * 1.00
15 12931507 FEED ECCENTRIC BODY * 1.00
16 |SS8110410TP SCREW 11/64-40 L=3.5 * 2.00
17 B1623191000 RATCHET GEAR * 1.00
18 B1624191000 RATCHET PAWL * 1.00
19 B1625191000 RATCHET PAWL SPRING * 1.00

20 12931606 SCREW * 1.00

21 12931705 SCREW * 1.00

22 B1626191000 SCREW * 1.00

23 12931903 BODY CAP 1.00

24 (40203261 FEED_BAR 1.00

25 (40197973 FEED_ECCENTRIC_SLIDE_NB 1.00
26 |40203262 FEED_LIFTING_FORKED_CONNECTION 1.00
27 12932000 PUSH BUTTON STUD 1.00
28 B1622541000 SPRING 1.00
29 RO040100210 O-RING 1.00
30 RE0400000K0 E-RING 4 1.00
31 13170006 RUBBER RING 3.00
32 [SS7621040SP SCREW 3/16-32 L=9.5 1.00
33 (40201897 FEED_BAR_FELT 1.00
34 (40201896 FELT_COVER 1.00
35 [CQ252000000 COTTON OIL WICK D=2.5 0.20
36 [CQ252000000 COTTON OIL WICK D=2.5 0.20
37 (40203248 OIL SEAL 1.00
38 (40197975 LOWER_SHAFT 1.00
39 (40199344 LOWER_SHAFT_FRONT_METAL 1.00

40 B1803019000 BALL BEARING 1.00

41 B1808019000 SLEEVE 1.00

42 |SS8110310SP SCREW 11/64-40 L= 2.8 2.00

43 B1805019000 FRONT BUSHING COVER 1.00

44 | SS5090610SP SCREW 9/64-40 L=6 4.00

45 B1210761000 BALL BEARING 2.00

46 | 40199317 REAR_BEARING_HOUSING 1.00

47 40201889 WAVE_WASHER 1.00

48 | 40197971 WIDE_SPROKET_WHEEL_B 1.00

49 | SM80608A2TP SCREW M6 L=8 2.00
50 (40199328 BEARING_SPACER 1.00




51 40013362 FEED_SHAFT_OIL_SEAL_A 1.00
52 |B1214019000 SPROCKET RING 2.00
53 |RC2500001KP C-RING 25 (23.2) 1.00
54 112974952 FEED DOG MH(1/4)ASM. FOR MS-1261AM 1.00




LOOPER AVOIDING SHAFT COMPONENTS




No. 00 00 00 ooo |ooo | oo
1 | B2002026000A LOOPER AVOIDING SHAFT BRACKET 1.00
2 |ss6122510sP SCREW 3/16-28 L=25 2.00
3 | 40202925 LOOPER_AVOIDING_SHAFT_BUSHING 1.00
4 |40203263 CONTEXT_BRANCH 1.00
5 |40199342 LOOPER_AVOIDING_ECCENTRIC_NB 1.00
6 |40197977 SLIDE_BLOCK_NB 1.00
7 |ss7111110TP SCREW 11/64-40 L=10.5 1.00
8 |12969101 LOOPER C (1) 1.00
9 40199351 CAM_PLATE 1.00
10 |SM6040650TP SCREW 2.00
11 |B1609804B00 NEEDLE BEARING B 1.00
12 |s58110710SP SCREW 11/64-40 L=6.5 2.00
13 |40199349 FEED_ROCKER_SLIDE_BLOCK_DLC 1.00
14 |40199354 SLIDE_BLOCK_PIN 1.00
15 |40199355 NEEDLE_BEARING_18 1.00
16 |40199356 FEED_ROCKER_SHAFT 1.00
17 |40201909 FEED ROCKER CONNECTING LINK 1.00
18 | 40202926 FEED ROCKER CONNECTING PIN 2.00
19 | 40202927 FEED_ROCKER_CONNECTING_PLATE 1.00

20 |s$s3090410sP SCREW 1.00

21 |RC0650811KP C-RING 7 (6.5) 2.00

22 |ss8090410TP SCREW 9/64-40 L=3.9 1.00

23 |ss8150310sP SCREW 15/64-28 L= 3.4 1.00

24 |B2108026000 SLIDE BLOCK STOPPER 1.00

25 |ss8110520TP SCREW 11/64-40 L= 4.5 2.00
26 |ss8150710TP SCREW 15/64-28 L=7 2.00
27 | 40040608 PACKING 1.00
28 |ss7110830sP SCREW 11/64-40 L= 7.5 1.00
29 |B2123026000 FEED ROCKER CONNECTING ROD CRANK 1.00
30 |NS6150310SP HEXAGONAL NUT 15/64-28 1.00
31 |SS7111110TP SCREW 11/64-40 L=10.5 1.00
32 |$s8090410TP SCREW 9/64-40 L=3.9 1.00
33 |40197978 SLIDE_BLOCK_PIN_NB 1.00
34 |40199360 FEED ROCKER ASM. 1.00
35 |40199429 FEED_ROCKER * 1.00
36 |B2121026000 FEED_ROCKER_CONNECT_ROD_CRANK_PIN * 1.00
37 |B21090190C0 FEED ROCKER CONNECTING ROD ASM. * 1.00
38 |B2109019000 FEED ROCKER CONNECTING ROD * 1.00
39 |B2110019000 CONNECTING ROD CAP * 1.00

40 |B2111019000 CONNECTING ROD CAP * 1.00

41 |SS7090920SP SCREW 9/64-40 L= 85 * 4.00

42 | TA1270502R0 RUBBER PLUG 1.00

43 | TA1900502R0 RUBBER PLUG 1.00

44 |12941100 LOOPER HOLDER 1.00

45 | SS7080520SP SCREW 1/8-44 L=4.9 1.00

46 |22918700 NEEDLE BEARING D 1.00

47 |B1236125DA0 NEEDLE BUSHING 1.00

48 |40211418 SHAFT_LOOPER_ASM 1.00

49 |B2505019000 LOOPER AVOIDING CONNECTION CRANK 1.00
50 |SS7111110TP SCREW 11/64-40 L=10.5 1.00




51 12968103 FITTING SHAFT 1.00
52 [SS6110610TP SCREW 11/64-40 L=6 1.00
53 12968202 LOOPER THREAD EYELET 1.00
54 [SS7091410SP SCREW 9/64-40 L=13.5 1.00
55 [SS7090910TP SCREW 9/64-40 L= 8.5 1.00
56 [SS7090910TP SCREW 9/64-40 L= 8.5 1.00
57 B2503019000 LOOPER ROCKER SHAFT BUSHING 1.00
58 [SS8120410SP SCREW 3/16-28 L=3.8 1.00
59 RO078190100 O-RING 1.00
60 12968806 LOOPERR (1) 1.00
61 12969309 LOOPER HOLDER (3) 1.00
62 | SS7080520SP SCREW 1/8-44 L=49 1.00
63 [SS7090910TP SCREW 9/64-40 L= 85 1.00
64 12968509 LOOPER L (1) 1.00
65 12942009 LOOPER HOLDER 1.00
66 [SS7080520SP SCREW 1/8-44 L=4.9 1.00
67 40029419 LINK_CONNECTING_PLATE_WASHER 1.00
68 (40201886 NEEDLE_BAR_CRANK_ROD_WSHER 1.00




THREAD TENTION COMPONENTS




No. 00 00 00 ooo |ooo | oo
1 |12935516 TENSION TAKE-UP STRIPPER PLATE 1.00
2 |12935607 CAM HOLDER BRACKET 1.00
3 |$57090850sP SCREW 9/64-40 L=8 1.00
4 |12966008 LOOPER THREAD CAM PRESSER 1.00
5 | $57090530sP SCREW 9/64-40 L= 4.5 1.00
6 |12935805 LOOPER THREAD GUIDE 1.00
7 | 12935904 LOOPER THREAD GUIDE 1.00
8 |S57090530sP SCREW 9/64-40 L= 4.5 4.00
9 | wP0371016SD WASHER 3.7X8X1 4.00
10 |12966107 LOOPER THREAD GUIDE (A) 1.00
11 | 40202934 PRESSER_BAR_CONNECTION_UPPER 1.00
12 | 40202935 SPACER 1.00
13 |12966206 LOOPER THREAD GUIDE (B) 1.00
14 |40199364 TENSION_RELEASE_LINK 1.00
15 |40199365 TENSION_RELEASE_ARM 1.00
16 |12966305 LOOPER THREAD GUIDE (C) 1.00
17 | $$5090710SP SCREW 9/64-40 L= 6.5 1.00
18 | 40199366 TENSION_RELEASE_LEVER_SHAFT 1.00
19 |12936217 FELT 1.00
20 |$s5090420sP SCREW 9/64-40 L=3.5 1.00
21 |12936506 STRIPPER PLATE BRACKET 1.00
22 |ss7110710sP SCREW 11/64-40 L=7 1.00
23 |ss7111410TP SCREW 11/64-40 L=14 1.00
24 | ss7110840sP SCREW 11/64-40 L=7.8 1.00
25 |40199361 CAM_COVER_DWS 1.00
26 |B2208019000 LOOPER THREAD TAKE-UP COVER SPRING 1.00
27 | ss60602105P SCREW 3/32-56 L=1.9 1.00
28 |12936902 LOOPER THREAD TAKE-UP PIN 1.00
29 |12966552 LOOPER THREAD CAM ASM. 1.00
30 |s$s81103105P SCREW 11/64-40 L= 2.8 * 2.00
31 |40219374 THREAD_TENSION_ASM_B 3.00
32 |40085675 TENSION THREAD GUDE * 1.00
33 |40213062 THREAD_TENSION_ASM * 1.00
34 |40085671 TENSION POST * 1.00
35 |13137708 THREAD TENSION KNOB * 1.00
36 [22921506 THREAD TENSION DISK * 2.00
37 [13137609 THREAD TENSION DISK PRESSER * 1.00
38 |12938304 TENSION SPRING * 1.00
39 [13137906 SPRING BUSHING * 1.00
40 |B2310019000 TENSION RELEASING PIN * 1.00
41 |SS8111160SP SCREW 11/64-40 L=11.0 1.00
42 | NS6110310SP HEXAGONAL NUT 11/64-40 1.00
43 |B2317019000 TENSION RELEASING SHAFT CRANK 1.00
44 |SS7110710SP SCREW 11/64-40 L=7 1.00
45 |12966701 LOWER THREAD GUIDE (LEFT) 1.00
46 |SS7090510SP SCREW 9/64-40 L= 4.6 1.00
47 |40203258 TENSION_RELEASE LEVER 1.00
48 |40202931 THREAD_GUIDE_BRACKET ASM 1.00
49 | 40202948 THREAD_GUIDE_BRACKET * 1.00
50 |40202932 THREAD_GUIDE_BRACKET SUPPORT * 1.00




51 B2402019000 THREAD GUIDE 3.00
52 [SS52060320SP SCREW 3/32-56 L=3.2 6.00
53 12967303 THREAD GUIDE FITTING PLATE 1.00
54 [SS5060410SP SCREW 3/32-56 L=3.5 2.00
55 [WP0430801SC WASHER M4 1.00
56 [SS7090520TP SCREW 9/64-40 L= 4.5 1.00
57 B1124804000 THREAD GUIDE 12.00
58 [SM3051052TN SCREW M5 L=10 1.00
59 | SM6040650TP SCREW 2.00
60 |SL6040892TN SCREW M4 L=8 3.00
61 12967105 NEEDLE THREAD TENSION GUIDE 1.00
62 | SS6090540SP SCREW 9/64-40 L= 5.0 2.00
63 |40203245 LOWER_THREAD_TUBE_A_DWS 2.00
64 [SM4040801SC SCREW M4X0.7 L=8 5.00
65 11272408 THRUST COLLAR 1.00
66 16992604 THRUST WASHER 2.00
67 12967758 LOOPER THREAD TENSION ASM. 1.00
68 12939500 TENSION BASE PLATE 1.00
69 12939609 TENSION POST 3.00
70 NS6110350SP HEXAGONAL NUT 11/64-40 3.00
71 12939708 TENSION DISC 6.00
72 12939807 TENSION SPRING 3.00
73 12939906 TENSION NUT 3.00
74 [SS7110710SP SCREW 11/64-40 L=7 2.00
75 12940102 LOOPER THREAD GUIDE PLATE 1.00
76 [SS7110710SP SCREW 11/64-40 L=7 2.00
77 |40202933 LOOPER_THREAD_GUIDE_PLATE_B 1.00
78 | SS7110710SP SCREW 11/64-40 L=7 2.00
79 12966800 UPPER THREAD GUIDE 1.00
80 | SS7090710SP SCREW 9/64-40 L= 6.8 1.00
81 |[40086213 BUSHING_NEEDLE_GUARD_L 2.00
82 [SS7090910TP SCREW 9/64-40 L=85 1.00
83 [SS4091015SP SCREW 9/64-40 L=10 1.00
84 (40117113 THREAD GUIDE MOUNTING BRACKET ASM. 1.00
85 12967600 THREAD GUIDE MOUNTING BRACKET 1.00
86 B2402019000 THREAD GUIDE 3.00
87 [SS52060510SP SCREW 3/32-56 L=4.5 2.00
88 [SS7060510SP SCREW 3/32-56 L=4.8 4.00
89 12967303 THREAD GUIDE FITTING PLATE 1.00
90 ([SS5060410SP SCREW 3/32-56 L=3.5 2.00
91 B2421019000 THREAD EYELET 1.00
92 [SS7090510SP SCREW 9/64-40 L= 4.6 1.00
93 [SS6122510SP SCREW 3/16-28 L=25 1.00
94 (40199367 OIL_SEAL 1.00
95 |[40199368 LOOPER_THREAD_GUIDE_PLATE_A 1.00
96 |[40199362 TENSION_STUD_BUSHING_DWS 1.00
97 12966602 TENSION RELEASING SHAFT 1.00




LUBRICATION COMPONENTS




No. 0o 0o 0o ooo |ooo | oo
1 |13427307 CONNECTING_SCR_BRACKET 1.00
2 |553090610SP SCREW 9/64-40 L=6 1.00
3 |B1226490000 ROLLER FELT 1.00
4 | SM6051400SP SCREW 4.00
5 |13170105 RUBBER RING 1.00
6 |40204580 WORM 2.00
7 |40202936 ASSY_PUMP_4-STAGE 1.00
8 40202937 ASSY_PUMP_3-STAGE 1.00
9 |40202938 PIPE_GUIDE 2.00
10 |13765607 OIL CONNEC. ARM 3.00
11 | 22903900 ADJUSTING PIN 1.00
12 | 22924708 OIL SIGHT WINDOW 1.00
13 |R0O195240100 O-RING 1.00
14 | 23629306 PIPE STOPPER A 17.00
15 | 13142609 OIL TUBE HOLDER 9.00
16 |23630007 TUBE 068
17 |B1215552000 OIL ADJUSTING COLLAR 1.00
18 | B3506245000 OIL WINDOW 1.00
19 |BP30000010R VINYL PIPE 0.05

20 [NM6050001SC NUT M5X0.8 TYPE1 2.00

21 |NS6110310SP HEXAGONAL NUT 11/64-40 1.00

22 |R0029180100 O-RING 1.00

23 |sM0081001SD SCREW 1.00

24 | sSM4051255SP SCREW.,M5 L=12. 4.00

25 |SM4050655SP SCREW M5 L=6 1.00
26 |SM6052002TP SCREW M5X0.8 L=20 12.00
27 |SK3512001SE WOOD SCREW D=5.1 L=20 2.00
28 |sSM8060552TP SCREW M6 L=5 4.00
29 |WP0551016SH WASHER 5.5X13X1 2.00
30 |23630502 OIL FILTER STOPPER 1.00
31 [sQ1110451MZ CONNECTING SCREW 1.00
32 |[sQ2050452Mmz CONNECTING SCREW 2.00
33 |BP30000010R VINYL PIPE 037
34 |BP30000010R VINYL PIPE 0.03
35 | WP0550800SP WASHER 5.5X10X0.8 4.00
36 |40202939 ASSY_OIL_TUBE_SUCTION 1.00
37 |40197980 OIL_TANK 1.00
38 |[40199371 PUMP_SPACER 2.00
39 |[40199373 OIL_TANK_PACKING 1.00

40 [40199374 PIPE_CONNECTING_BASE 1.00

41 [40199375 FEED_OIL_PIPE_A 1.00

42 [40199376 FEED_OIL_PIPE_B 1.00

43 [40199378 OIL_PLATE 1.00

44 [40189019 FAN ASSY 1.00

45 [40200703 FAN RELAY CORD ASSY 1.00

46 [40201879 FAN_BASE_PLATE 1.00

47 | SM6041602TP SCREW M4X0.7 L=16 4.00

48 | NM6040001SC NUT M4X0.7 TYPE1 4.00

49 | WP0450801SD WASHER 4.5X10X0.8 4.00
50 |WS0410002KN SPRING WASHER M4 4.00




51 (40202941 PUMP_BASE_A 1.00
52 [SM6051002TP SCREW M5X0.8 L=10 3.00
53 (40201882 OIL_PIPE_BED 1.00
54 23630403 OIL FILTER 1.00
55 23630601 OIL FILTER JOINT 2.00
56 23629405 PIPE STOPPER B 2.00
57 23630106 TUBE B 0.09
58 [CQ303000000 COTTON OIL WICK D=3 0.26
59 12210803 SPRING 1.00
60 |[40201876 PIPE_HOLDER_A 2.00
61 |[40201877 PIPE_HOLDER_B 2.00
62 |40214518 DUST_GUARD 1.00
63 (40201875 TUBE_HOLDER_B 1.00
64 [ SM6030600SP SCREW M3X0.5 L=6 3.00
65 [SM6030800SP SCREW M3X0.5 L=8 1.00
66 [WP0371036SD WASHER 3.7X6X1 2.00
67 BP30000010R VINYL PIPE 0.50
68 BP30000010R VINYL PIPE 0.02
69 BP30000010R VINYL PIPE 0.04
70 BP30000010R VINYL PIPE 0.08
71 BP30000010R VINYL PIPE 0.15
72 BP30000010R VINYL PIPE 0.60
73 BP30000010R VINYL PIPE 0.60
74 BP30000010R VINYL PIPE 0.60
75 23630007 TUBE 0.68
76 23630007 TUBE 0.68
77 | SQ0000401MZ CONNECTING SCREW 1.00
78 B3534012000 GASKET 2.00
79 B3525357000 CONNECTING SCREW (B) 1.00
80 |[40205594 FELT_PUMP_A 1.00
81 (40205595 FELT_PUMP_B 1.00
82 EA9500B0100 CABLE BAND 6.00
83 B8228125000 OIL RESERVOIR MAGNET 3.00
84 (40205617 FELT_PRESSER 1.00
85 (40205635 HOLDER_TUBE 1.00




V090 COMPONENTS

a/
FPO R

h S



No. 00 00 00 ooo |ooo | oo
1 |13319405 MAIN_FEED_ROCKER_PIN 1.00
2 |13715701 FRAME ROCK SHAFT CRANK PIN 1.00
3 | 40011205 STUD 1.00
4 |sm8040612TpP SCREW M4 L=6 3.00
5 | 40204573 PULL_ROLLER_LINK_COVER 1.00
6 |40205614 PULL_ROLLER_LEVER 1.00
7 | 40229063 PLESSER_SPRING_U_D 2.00
8 |40201874 RUBBER 1.00
9 | NM6080001SE NUT M8 2.00
10 |SB108000700 BEARING 8.00
11 | SB112000300 BEARING 1.00
12 | SB408000100 BEARING 1.00
13 | SL4030891SC SCREW M3 L=8 3.00
14 |sL4031091sC SCREW M3 L=10 3.00
15 |40226882 PLESSER_SPRING_F_B 2.00
16 |SL6052092TN SCREW M5 L=20 4.00
17 |sm4040801scC SCREW M4X0.7 L=8 3.00
18 | SM4041201sC SCREW M4X0.7 L=12 1.00
19 | SM6041002TP SCREW M4X0.7 L=10 4.00
20 |40225865 PULLEY_SHAFT 2.00
21 |SM4061255sP SCREW M6 L=12 2.00
22 |sSM6062500sP SCREW M6 L=25 1.00
23 |SM6064002TR SCREW M6 L=40 2.00
24 | SM6083002TN SCREW M8 L=30 3.00
25 |40225866 PULLEY_SHAFT_COVER 2.00
26 |SM80404A2TP SCREW M4 L=4 1.00
27 |sM80404A2TP SCREW M4 L=4 1.00
28  |SM40306555P SCREW 4.00
29 |40225868 PULLEY S 1.00
30 |40225869 PULLEY SHAFT THRUST COLLAR_A 1.00
31 |SM9051603sC SCREW M5X0.8 L=16 1.00
32 |SM80608A2TP SCREW M6 L=8 2.00
33 |SM80608A2TP SCREW M6 L=8 2.00
34 |sm8480652TP SCREW 2.00
35 |sSM9083503sC SCREW M8 L=35 1.00
36 | WP0430801SC WASHER M4 1.00
37 | PA250200600 AIR CYLINDER 1.00
38 | WP0841601SC WASHER M8 1.00
39 |WP0621016SD WASHER 6.2X13X1 3.00
40 | WP0641601SC WASHER M6 2.00
41 | NM6050003SC NUT M5X0.8 TYPE3 1.00
42 |40199386 DISK_SPRING 1.00
43 |40168922 VERTICAL FEED MOTOR 1.00
44 |40189013 UPPER ROLLER MOTOR 1.00
45 |40203243 LINK_COVER 1.00
46 |40199388 PRESSER_MOTOR_LINK_A_ASM 1.00
47 | PJ304040504 UNION 1.00
48 |40199390 PULLEY L 1.00
49 | 40229064 BASE_CYLINDER 1.00
50 |40199392 PRESSER_MOTOR_LINK_B 1.00




51 (40199393 LOCKING_KNOB_HOLDER 1.00
52 (40199394 LOCKING_KNOB 1.00
53 (40199395 SPRING 1.00
54 (40225863 PULL_ROLLER_BELT_COVER EXCEPT FOR CE 1.00
55 (40199396 TIMING_BELT 1.00
56 (40199397 PULLEY 3.00
57 (40199398 TENSION_PULLEY_ARM 1.00
58 (40199399 SPRING 1.00
59 |[40199400 PULL_ROLLER_LINK_BUSHING 2.00
60 |[40058134 JOINT_GUIDE_SHAFT 1.00
61 |[40199402 TENSION_PULLEY_SHAFT 1.00
62 |40042089 THRUST WASHER 1.00
63 |40199404 TENSION_SPRING_HOOK 1.00
64 (40199405 IDLER_SHAFT 1.00
65 (40199406 LINK_PIN 1.00
66 [SM6061602TP SCREW M6 L=16 2.00
67 (40199408 PULLEY_SHAFT_THRUST_COLLAR_C 1.00
68 (40199409 BASE_PLATE_C 1.00
69 (40199410 LOCKING_FRONT_KNOB_B 1.00
70 (40199411 SHAFT 1.00
71 (40199412 BUSH 2.00
72 (40197981 BASE_PLATE_B 1.00
73 (40197982 BASE_PLATE_A 1.00
74 13149901 PIN 1.00
75 40229067 PULL_ROLLER_MOTOR_COVER EXCEPT FOR CE 1.00
76 [WP0641601SC WASHER 2.00
77 |40203255 BASE_PLATE 1.00
78 |40004749 GASCKET 3.00
79 |40229075 PULL_ROLLER_BELT_COVER_CE FOR CE 1.00
80 |[40229077 PULL_ROLLER_MOTOR_COVER_CE FOR CE 1.00
81 |[40229065 KNUCKLE_JOINT 1.00
82 [SM6051002TP SCREW M5X0.8 L=10 1.00
83 (40229059 PIN_PULLER_LINK 1.00
84 RCO740811KP C-RING 1.00
85 [WP0850002SP WASHER 8.5X18X1.6 1.00
86 [CS0800881TP THRUST COLLAR 1.00
87 [SM80506A2TP SCREW M5 L=6 2.00
88 (40225867 PRESSER_LINK_WR 1.00
89 (40229057 REGULATOR_PLATE 1.00
90 PF0205010C0 AIR REGULATOR 1.00
91 PJ304040504 UNION 2.00
92 [SK3412001SE WOOD SCREW D=4.1 L=20 2.00
93 BT0400251EB URETHANE TUBE BLACK 4X2.5 1.30
94 BT0400251EB URETHANE TUBE BLACK 4X2.5 0.08
95 PV130524000 3 PORT SOLENOID VALVE 1.00
96 | SL4030881SF SCREW M3 L=8 2.00
97 PJ301060501 UNION 1.00
98 PJ301040501 HALF UNION M5 D=4 1.00
99 PJ308060007 UNION Y 1.00
100 |BTO600401EB URETHANE TUBE BLACK 6X4 0.21
101 |BTO600401EB URETHANE TUBE BLACK 6X4 0.21




| 102 |CM300200001 FINGER INJURY CAUTION LABLE (16) | | | 1.00 |




THREAD TRIMMER & NEEDLE COOLER COMPONENTS




No. oo oo oo ooo (ooo oo
1 SM4030801SN SCREW M3 L=8 2.00
2 SM6052002TP SCREW M5X0.8 L=20 2.00
3 SM8030312TP SCREW M3 L=3 3.00
4 40202945 CENSOR_ADJUSTING_SHAFT 1.00
5 40189018 EDGE SENSOR ASSY 1.00
6 40199414 CHAIN_CUTTER_ASSY 1.00
7 40229054 SENSOR_BRACKET 1.00
8 40199416 REFLECTOR_BRACKET 1.00
9 PS0100052KP SPRING PIN TYPE W 1X5 2.00
10 40203251 NEEDLE_COOLER_BRACKET 1.00
11 PV130524000 3-PORT SOLENOID VALVE 1.00
12 PJ3C1060503 HALF UNION 1.00
13 PJ3C1040502 HALF UNION 4XM5 1.00
14 11426301 SOLENOID VALVE ADJUSTING BASE 1.00
15 |SL4030881SF SCREW M3 L=8 2.00
16 | SK3412001SE WOOD SCREW D=4.1 L=20 2.00
17 40201887 SOLENOID VALVE RELAY CABLE ASM 1.00
18 |SS7110830SP SCREW 11/64-40 L=7.5 1.00
19 PC012401000 SPEED CONTROLLER 1.00

20 [GCLO3003000 PIPE 1.00

21 [SM8030312TP SCREW M3 L=3 1.00

22 PF0251110A0 FILTER REGULATOR 1.00

23 PJ025100003 PLUG 1.00

24 (40213122 ELBOW_UNION_6XPT1/8 1.00

25 [SM6050802TP SCREW M5X0.8 L=8 2.00

26 | WP0531001SC WASHER M5 2.00

27 BT0400251EB URETHANE TUBE BLACK 4X2.5 1.00

28 | 40209286 ECV_RELAY_CABLE 1.00

29 | 40225464 CHAIN_CUTTER_COVER 1.00




TABLE COMPONENTS




No. oo oo oo ooo (ooo oo
1 40198011 BOLT_SET_A 1.00
2 40093426 MOTOR FITTING BOLT L=75 * 6.00
3 WP0851846SC WASHER 8.5X22.0X1.8 * 6.00
4 WS0820002KR SPRING WASHER * 6.00
5 NM6080002SC NUT M8X1.25 TYPE2 * 6.00
6 40201872 STAND_ASM 1.00
7 SL9082091SE SCREW M8 L=20 * 2.00
8 SM6107002TP SCREW M10 L=70 * 2.00
9 SM9122503SE SCREW M12 L=25 * 4.00
10 | WP0871602SE WASHER 8.7X18X1.6 * 2.00
11 | WP1252210SC WASHER 12.5X25.6X2.2 * 4.00
12 | 40204577 LOWER_STAND_ASM_PAINT_UW * 1.00
13 |40204578 UPPER_STAND_ASM_PAINT_UW * 1.00
14 40213115 HANDLE * 4.00
15 40202929 ADJUSTER * 4.00
16 | 40202930 CASTER * 2.00
17 11158706 PEDAL ADJUSTING PLATE * 1.00
18 11158805 PEDAL * 1.00
19 11158904 PEDAL MAT * 1.00
20 11159001 PEDAL SHAFT BRACKET * 2.00
21 B8150221D00 CASTER * 1.00
22 D8113555B00 PEDAL BUSHING * 2.00
23 D8115555B00 PEDAL SHAFT * 1.00
24 NM6120002SE NUT FOR STUD BOLT * 4.00
25 NM6080001SE NUT M8 * 2.00
26 NM6100001SD NUT M10 * 4.00
27 NM6060003SC NUT M6 * 4.00
28 | SL9061291SE SCREW M6 L=12 * 2.00
29 | SL9061693SE WASHER HEXAGONAL BOLT M6 L=16 * 4.00
30 |[40213058 RUBBER_CUSHION_BRKT * 2.00
31 NM6120003SE NUT M12 * 4.00
32 [SM9081620SE SCREW M8 L=16 * 4.00
33 (40201878 TABLE 1.00




THREAD STAND COMPONENTS




No. oo oo oo ooo |ooao oo
1 40111348 THREAD STAND ASM. 1.00
2 26910059 THREAD GUIDE ARM ASM. 1.00




GAUGE COMPONENTS




No. oo oo oo ooo (ooo oo
1 40215412 BINDER_1/4_XH FOR MS-1261A 1.00
2 12968806 LOOPERR (1) 1.00
3 12969309 LOOPER HOLDER (3) 1.00
4 SS7080520SP SCREW 1/8-44 L=49 1.00
5 SS7090910TP SCREW 9/64-40 L= 8.5 1.00
6 12968509 LOOPER L (1) 1.00
7 12942009 LOOPER HOLDER 1.00
8 §§7080520SP SCREW 1/8-44 L=4.9 1.00
9 S§S7090910TP SCREW 9/64-40 L= 8.5 1.00
10 12969101 LOOPER C (1) 1.00
11 12941100 LOOPER HOLDER 1.00
12 | SS7080520SP SCREW 1/8-44 L=4.9 1.00
13 | SS7090910TP SCREW 9/64-40 L= 85 1.00
14 12956256 NEEDLE CLAMP (1/4) ASM. 1.00
15 |SS8080310TP SCREW 1/8-44 L.=2.8 * 2.00
16 |SS8080610SP SCREW 1/8-44 L=5.5 * 1.00
17 40202942 THROAT_PLATE_XH(1/4) FOR MS-1261A 1.00
18 40232574 PRESSER_1/4_XH_ASM. FOR MS-1261A 1.00
19 40221620 ADJUSTING_PRESSER_B * 1.00
20 12962106 PRESSER ADJUSTING PLATE (A) * 1.00
21 12962205 PRESSER SPRING * 1.00
22 12962403 HINGE SCREW * 2.00
23 [SS5060410SP SCREW 3/32-56 L=3.5 * 2.00
24 [SS6060410TP SCREW 3/32-56 L= 3.5 * 1.00
25 [SS8150410TP SCREW 15/64-28 L= 4.0 * 1.00
26 12962304 NEEDLE GUARD * 1.00
27 40221621 PRESSER_B_1/4 * 1.00
28 | 40203256 PRESSER_FOOT_7/32_1/4 * 1.00
29 12963351 FEED DOG XH(1/4) ASM. FOR MS-1261A 1.00
30 12964201 ADJUSTING FEED DOG XH * 1.00
31 12964300 ADJUSTING FEED DOG SETSCREW * 2.00
32 12964409 NEEDLE HOLDER ADJUSTING BASE * 1.00
33 [SS7090510SP SCREW 9/64-40 L= 4.6 * 1.00
34 [SS7091110TP SCREW 9/64-40 L=10.5 * 1.00
35 12964508 NEEDLE HOLDER (LEFT) * 1.00
36 12964607 NEEDLE HOLDER (INSIDE) * 1.00
37 12964706 NEEDLE HOLDER (RIGHT) * 1.00
38 12964805 NEEDLE HOLDER (A) * 1.00
39 ([SS7091110TP SCREW 9/64-40 L=10.5 * 1.00
40 | WP0450000SD WASHER 4.5X8X0.5 * 1.00
41 12963302 FEED DOG XH(1/4) * 1.00
42 12964102 FEED DOG ADJUSTING PLATE (A) * 1.00
43 140215413 BINDER_1/4_MH FOR MS-1261AM 1.00
44 40204592 THROAT_PLATE_MH(1/4) FOR MS-1261AM 1.00
45 | 40232584 PRESSER_1/4_MH_ASM. FOR MS-1261AM 1.00
46 | 40221620 ADJUSTING_PRESSER_B * 1.00
47 12962205 PRESSER SPRING * 1.00
48 12962403 HINGE SCREW * 2.00
49 | SS5060310SP SCREW 3/32-56 L=2.8 * 2.00
50 ([SS6060410TP SCREW 3/32-56 L= 3.5 * 1.00




51 |[$58150410TP SCREW 15/64-28 L= 4.0 1.00
52 |12962304 NEEDLE GUARD 1.00
53 |40221621 PRESSER_B_1/4 1.00
54 |40203256 PRESSER_FOOT_7/32_1/4 1.00
55 |12974952 FEED DOG MH(1/4)ASM. FOR MS-1261AM 1.00
56 |12975504 ADJUSTING FEED DOG MH 1.00
57 |12964300 ADJUSTING FEED DOG SETSCREW 2.00
58 |12964409 NEEDLE HOLDER ADJUSTING BASE 1.00
59 |[SS7090510SP SCREW 9/64-40 L= 4.6 1.00
60 |[SS7091110TP SCREW 9/64-40 L=105 1.00
61 |12964508 NEEDLE HOLDER (LEFT) 1.00
62 |12964607 NEEDLE HOLDER (INSIDE) 1.00
63 |12964706 NEEDLE HOLDER (RIGHT) 1.00
64 |12964805 NEEDLE HOLDER (A) 1.00
65 |SS7091110TP SCREW 9/64-40 L=10.5 1.00
66 | WP0450000SD WASHER 4.5X8X0.5 1.00
67 |12974903 FEED DOG MH(1/4) 1.00
68 |12964102 FEED DOG ADJUSTING PLATE (A) 1.00




ACCESSORIES PARTS COMPONENTS

-




No. oo oo oo ooo (ooo oo
1 22933006 SCREW DRIVER 1.00
2 40201907 ACCESSORIES_BAG_ASM 1.00
3 22932800 ACCESSORIE BAG * 1.00
4 12288403 TWEEZERS * 1.00
5 22933105 SCREW DRIVER * 1.00
6 12347308 SCREW DRIVER (SMALL) * 1.00
7 B9101490000 DRIVER * 1.00
8 B9142372000 HEXAGONAL WRENCH (7.1X8.1) * 1.00
9 J106600000A HEXAGONAL ROD SPANNER KEY 1.5 * 1.00

10 |J106600000B HEXAGONAL ROD SPANNER KEY 2 * 1.00

11 | 40214465 HEAD_COVER 1.00

12 B91210120A0 OILER ASM. 1.00

13 MDFRX1600C0O DEFRIX OIL NO.1(600CC) 3.00

14 MUY128N2105 NEEDLE UYX128GAS-NY #21-5 FOR MS-1261A 1.00

15 MUY128N1905 NEEDLE UYX128GAS-NY #19-5 FOR MS-1261AM 1.00




PANEL COMPONENTS




No. oo oo oo ooo |ooao oo
1 40188640 PANEL ASSY 1.00
2 40202947 PANEL_RUBBER_SHEET 1.00
3 SK3382001SE WOOD SCREW D=3.8 L=20 4.00




ELECTRIC COMPONENTS (1)




No. oo oo oo ooo (ooo oo
1 40200700 PSC UNIT 1PHASE 220-240V FOR 1-PHASE 2200 240V 1.00
2 40200701 PSC UNIT 3PHASE 200-240V FOR 3-PHASE 2000 240V 1.00
3 40200702 PSC UNIT 1PHASE 220-240V CE FOR 1-PHASE 22001 240V CE 1.00
4 40194638 BOX_FRAME * 1.00
5 40171747 BOX COVER * 1.00
6 40170984 BOX COVER CE FOR 1-PHASE 2200 240V CE * 1.00
7 40115877 MAIN_PLATE * 1.00
8 40115874 FAN_PLATE * 1.00
9 40143990 STUD * 2.00
10 40171750 PLATE_B * 1.00
11 | 40173469 PLATE_C * 1.00
12 40115879 FAN_COVER * 1.00

FOR 1-PHASE 22
13 | 40200950 CTL PCB ASSY 00 240V,3-PHA * 1.00
SE 2000 240V

14 | 40202400 PWR PCB ASSY * 1.00
15 40202402 PWR-CE PCB ASSY FOR 1-PHASE 2200 240V CE * 1.00
16 |40202775 FLT-CE PCB ASSY FOR 1-PHASE 22001 240V CE * 1.00
17 40186895 FLT-G PCB ASSY FOR 1-PHASE 2200 240V * 1.00
18 40169140 FLT-T PCB ASSY FOR 3-PHASE 2000 240V * 1.00
19 140114398 MAIN COOL SHEET * 2.00

20 |[40170983 CTL-PWR S CORD ASSY * 1.00

21 (40175579 CTL-PWR P CORD ASSY * 1.00

22 (40175580 CTL-PWR T CORD ASSY * 1.00

23 [40175581 FLT-PWR CORD ASSY (200V) * 1.00

24 140176825 FLT-PWR CORD ASSY (CE) FOR 1-PHASE 2200 240V CE * 1.00

25 (40175583 FLT-CTL CORD ASSY * 1.00

26 |40202408 AC INPUT CORD S ASSY FOR 1-PHASE 2200 240V * 1.00

27 40212908 AC INPUT CORD CE ASSY FOR 1-PHASE 2200 240V CE * 1.00

28 (40200710 AC INPUT CORD T ASSY FOR 3-PHASE 2000 240V * 1.00

29 (40111214 FAN MOTOR ASSY * 1.00

30 EA9500B0100 CABLE BAND * 1.00

31 KX000000320 BUSH * 1.00

32 KX000000260 SADDLE TYPE TIE MOUNT * 1.00

33 HX00222000D WIRE SADDLE * 1.00

34 HX00292000A CABLE BAND * 1.00

35 HX00150000A CABLE CLAMP * 1.00

36 HX00150000D CABLE CLAMP * 1.00




37 [SL4040881SC SCREW M4 L=8 1.00
38 [SL4040881SC SCREW M4 L=8 8.00
39 [SL4040881SC SCREW M4 L=8 5.00
40 | SL4040881SC SCREW M4 L=8 2.00
41 | SL4040881SC SCREW M4 L=8 2.00
42 | SL4040881SC SCREW M4 L=8 2.00
43 | SL4040881SC SCREW M4 L=8 2.00
44 | SL4040881SC SCREW M4 L=8 1.00
45 | SL4040881SC SCREW M4 L=8 1.00
46 | SL4040881SC SCREW M4 L=8 1.00
47 | SL4040881SC SCREW M4 L=8 8.00
48 | SL4041081SC SCREW M4 L=10 1.00
49 |SL4041081SC SCREW M4 L=10 4.00
50 ([SL4042091SC SCREW M4 =20 2.00
51 [WP0430800SC WASHER M4 1.00
52 (40202390 PEDAL SENSOR BASE SP ASSY 1.00
53 (40202391 PEDAL SENSOR ASSY 1.00
54 (40202392 PEDAL SENSOR COIL HOLD ASSY 1.00
55 (40202393 PEDAL SENSOR COIL ASSY 1.00
56 (40042136 COIL_BASE 1.00
57 [40052809 NYLON_RIVET 1.00
58 EA9500B0100 CABLE BAND 1.00
59 (40170980 PEDAL_SENSOR_BASE 1.00
60 (40042131 PEDAL_LEVER 1.00
61 (40177068 PEDAL_LEVER_FG 1.00
62 [40006202 ADJUST_NUT 2.00
63 |40006207 FRONT_SPRING 1.00
64 | 40006208 SPRING_SHAFT_A 2.00
65 |40049426 SPRING_C 2.00
66 |[40006212 ADJUST_SCREW 2.00
67 [SM8040612TP SCREW M4 L=6 2.00
68 [SV4030601SR SCREW M3 L=6 2.00
69 (40170964 PEDAL SENSOR BRACKET 1.00
70 [SL4051281SC SCREW M5 =12 3.00
71 [SL4040881SC SCREW M4 L=8 1.00
CE Q'TY:7PCS,
72 EA9500B0100 CABLE BAND EXCEPT Q'TY:1P 7.00
Cs
73 HX00339000M SPACER 5.00
74 [CM300100001 VOLTAGE WARNING LABEL (31.5) 1.00
75 [CM600100201 WEEE INFORMATION SHEET 1.00
76 [ CM300400602 VOLTAGE CAUTION LABEL L=25 1.00
77 [CM600100101 WEEE MARK LABEL S FOR 1-PHASE 2200 240V CE 1.00
78 (40150131 EAC_MARK_LABEL_S FOR 1-PHASE 2200 240V CE 1.00
79 | SL4041281SC SCREW M4 L=12 4.00
80 M8002430000 STOPPER 4.00
81 |[40141206 RESISTANCE_A_ASSY 1.00
82 KNOOOO00070 CORES 1.00
83 HNO004540000 CORES FOR 1-PHASE 2200 240V CE 1.00




84 HN004210000 CORES FOR 1-PHASE 2200 240V CE 1.00
85 40212110 GASKET FOR 1-PHASE 2200 240V CE 2.00
86 (40212967 CLT PCB ASSY CE FOR 1-PHASE 2200 240V CE 1.00
87 [WP0430800SC WASHER M4 FOR 1-PHASE 2200 240V CE 1.00
88 [ WS0410002KN SPRING WASHER M4 FOR 1-PHASE 2200 240V CE 1.00
89 HX00339000G BOARD SPACER FOR 1-PHASE 2200 240V CE 1.00
90 HX00151000A CABLE PARTS FOR 1-PHASE 2200 240V CE 1.00
91 HNO0179000A CORES FOR 1-PHASE 2200 240V CE 4.00
92 HNO004410000 CORES FOR 1-PHASE 2200 240V CE 1.00
93 HN004480000 CORES FOR 1-PHASE 2200 240V CE 1.00
94 HNO004570000 CORES FOR 1-PHASE 2200 240V CE 1.00




ELECTRIC COMPONENTS (2)

N 2.8




No. oo oo oo ooo (ooo oo
1 40111651 POWER SWITCH ASM FOR 1-PHASE 2200 240V 1.00
2 40118323 POWER SWITCH ASSY FOR 3-PHASE 2000 240V 1.00
3 SK3512001SE WOOD SCREW D=5.1 L=20 2.00
4 40088314 CONNECING_ROD_ASSY 1.00
5 M300451100A VOLTAGE INDICATION CARD 1.00
6 HF0013050P0 SLO-BLO FUSE 1.00
7 EA9500B0200 CABLE BAND 12.00
8 MAO11532000 CORD STAPLE 8.00
9 HX005100000 OMEGALOCK 2.00
10 M6102461DAA AC INPUT CABLE ASM.(CE) FOR 1-PHASE 2200 240V CE 1.00
11 | 40202399 REACTOR BOX ASSY 2P FOR 1-PHASE 2200 240V CE 1.00
12 40211579 REACTOR_BOX_COVER_B_ASSY * 1.00
13 40211580 REACTOR_BOX_COVER_B_M * 1.00
14 40211581 FILTER * 1.00
15 40211656 FILTER_PRESSER * 1.00
16 |SL4030581SC COMBINATION SCREW M3 X 5 * 5.00
17 40111214 FAN MOTOR ASSY * 1.00
18 |SL4042591SC SCREW M4 L=25 * 2.00
19 NM6040002SE NUT M4X0.7 * 2.00

20 (40161414 REACTOR BOX BASE FOR 1-PHASE 2200 240V CE * 1.00
21 (40163807 FAN RELAY CORD ASM FOR 1-PHASE 2200 240V CE * 1.00
22 EA9500B0100 CABLE BAND FOR 1-PHASE 2200 240V CE * 3.00
23 HX00150000B CABLE CLAMP FOR 1-PHASE 2200 240V CE * 2.00
24 [SL4040881SC SCREW M4 L=8 FOR 1-PHASE 2200 240V CE * 2.00
25 | SL4040881SC SCREW M4 L=8 FOR 1-PHASE 2200 240V CE * 2.00
26 M1013110000 CORD BUSH A FOR 1-PHASE 2200 240V CE * 2.00
27 HX006820000 CORD BUSHING FOR 1-PHASE 2200 240V CE * 1.00
28 [CM300100003 VOLTAGE WARNING LABEL (25) FOR 1-PHASE 2200 240V CE * 1.00
29 [CM300400602 VOLTAGE CAUTION LABEL L=25 FOR 1-PHASE 2200 240V CE * 1.00
30 [SL4040881SC SCREW M4 L=8 FOR 1-PHASE 2200 240V CE * 4.00
31 (40202404 REACTOR PCB ASSY 2P FOR 1-PHASE 22001 240V CE * 1.00
32 [SL4040881SC SCREW M4 L=8 FOR 1-PHASE 2200 240V CE * 6.00
33 [CM300300002 LABEL2 (25) FOR 1-PHASE 2200 240V CE * 1.00




34 (40165702 RUBBER_CUSHION 4.00
35 [WP0651646SC WASHER 4.00
36 [WTO0640001KN TOOTH WASHER 4.00
37 NM6060001SC NUT M6X1 TYPEL 4.00
38 HN002460000 CORES FOR 1-PHASE 2200 240V CE 2.00
39 HNO04370000 CORES FOR 1-PHASE 2200 240V CE 1.00
40 HX00292000A CABLE BAND FOR 1-PHASE 2200 240V CE 1.00
41 40162979 REACTOR BOX ACCESSORY FOR 1-PHASE 2200 240V CE 1.00
42 | SK3512001SE WOOD SCREW D=5.1 L=20 FOR 1-PHASE 2200 240V CE 4.00
43 MA011532000 CORD STAPLE FOR 1-PHASE 2200 240V CE 4.00
44 HN004590000 CORES FOR 1-PHASE 2200 240V CE 1.00
45 HN004590000 CORES FOR 1-PHASE 2200 240V CE 1.00
46 HN004590000 CORES FOR 1-PHASE 2200 240V CE 1.00
47 HNO004480000 CORES FOR 1-PHASE 2200 240V CE 1.00
48 HNO04560000 CORES FOR 1-PHASE 2200 240V CE 1.00
49 HNO04570000 CORES FOR 1-PHASE 2200 240V CE 1.00
50 HNO004580000 CORES FOR 1-PHASE 2200 240V CE 1.00
51 (40212112 TABLE FG CABLE FOR 1-PHASE 2200 240V CE 1.00
52 M90295800A0 FDD EARTH CORD ASM. 1.00
53 (40189389 GROUND WIRE ASM FOR 1-PHASE 2200 240V CE 1.00
54 EA9500B0100 CABLE BAND FOR 1-PHASE 2200 240V CE 9.00
FOR 1-PHASE 22
55 [SL4041281SC SCREW M4X0.7 L=12 00 240V,3-PHA 2.00
SE 2000 240V
FOR 1-PHASE 22
56 [SL4040681SC SCREW M4 L=6 00 240V,3-PHA 3.00
SE 2000 240V
57 [40093426 MOTOR FITTING BOLT L=75 2.00
58 | WP0851846SC WASHER 8.5X22.0X1.8 2.00
59 | WS0820002KP SPRING WASHER 2.00
60 NM6080002SC NUT M8 2.00
61 HA005820000 SWITCH FOR 1-PHASE 2200 240V CE 1.00
62 (40201870 SWITCH_INSTALLATION_BOARD FOR 1-PHASE 2200 240V CE 1.00




63 | SL4041091SC SCREW M4 L=10 FOR 1-PHASE 2200 240V CE 2.00

64 | SL4040881SC SCREW M4 L=8 FOR 1-PHASE 2200 240V CE 6.00

65 HX00150000C CABLE CLAMP FOR 1-PHASE 2200 240V CE 3.00

66 (40192464 GROUND WIRE T ASM. FOR 1-PHASE 2200 240V CE 1.00

67 [SK3512001SE WOOD SCREW D=5.1 L=20 FOR 1-PHASE 2200 240V CE 2.00
FOR 1-PHASE 22

68 |[40213117 EARTH_PLATE 00 240V,3-PHA 1.00

SE 2000 240V




TABLE OF EXCHANGING GAUGE PARTS(1)

Gauge set
Ity b
B2 R 2 REYIR : MS-1261A
inch | mm No. [Part No. | No. [Part No. | No. |[Part No. hEYIEH  MS-1261AM
7/32 |5.6] (O 40213673 (26) 40213678 (51) | 40213683 = . =~ =~
1/4 [6.4] () [40213670| (27) [40213675] (52) [ 40213680 P AT =2~
9/32 |7.1] (3) 40213674 (28) [40213679] (53) [ 40213684
5/16 [7.9] (@) [40213672] (29 [40213677| (54) | 40213682
3/8 [9.5] (5 [40213671] (30) [40213676] (55) [ 40213681
Description Needle clamp asm. Throat plate
m A StE® (1) it iR
Needle gaug
size
it &
Code
43
=M HEMA E4R =M FEMA Bl
inch | mm No. [Part No. | No. [Part No. | No. [Part No. | No. |Part No. | No. [Part No. | No. [Part No.
E [7/32 |5.6] (& [12956355 | (31) [12956355 | (56) [ 12956355 | (11) [40204582 | (36) 40204591 (61) | 40204586
F | 1/4 [6.4] @ [12956256 | (32) [12956256 | (57) [12956256 | (12) [40202942 | (37) [40204592 | (62) [40204587
G [9/32 [7.1] (® [12956454 | (33) [12956454 | (58) 12956454 | (13) [40204583 | (38) [40204593 | (63) [ 40204588
H [5/16[7.9] (9) [12956553 | 34) [12956553 | (59) [12956553 | (14) [40204584 | (39 [40204594 | (64) [40204589
K ] 3/8 [9.5[(0) [12956652 | (35) [12956652 | (60) | 12956652 | (15) [40204585 | (40) [40204595 | (65) 40204590
Description Presser foot asm. Feed dog asm.
B % W=z (1) EDBE(#)
Needle gaug
size
it &
Code
53
I PENA L B PR L
inch | mm No. [Part No. | No. |[Part No. | No. [Part No. | No. |Part No. | No. [Part No. | No. |[Part No.
E [7/32 [5.6[(16) 40232575 | (41) [40232585 | (66) [40232580 | 1) [12963450 | @6) 12975058 | (71) [12974259
F | 1/4 [6.4[(17) |40232574 | (42) [40232584 | (67) [40232579 | (22) [12963351| @7) [12974952 | (72) [12974150
G [9/32 [7.1](18) [40232576 | (43) [ 40232586 | (68) | 40232581 (23) 12963559 | @8) [12975157 (73) [12974358
H [5/16 [7.9[(19) [40232577 | (44) [40232587 | (69) [40232582 | (24) [12963658 | @9) [12975256 | (74) [12974457
K | 3/8 [9.5[(20) [40232578 | (45) [40232588 | (/0) [40232583 | (25) [12963757 | (50) [12975355 | (75) [12974556
Description Looper R asm. Looper L asm.
m & JL—Jt=R () Jb=)t=L (1)
Needle gaug _ _
cive =% X=7
it &
Code
=3
e TEMA =R - Hi=A TEYA E4nF A
inch | mm No. |Part No. | No. |[Part No. | Mq |Part No. 1 No. |Part No. | No. [Part No. | Mq |Part No. 1
E |7/32 [5.6] (76) [12968855 | (01) [12968855 [106)]12968855 | 77) [12968558 | (62) [12968558 [107)]12968558
F [ 1/4 [6.4[ (9 |12968855 | (04) [12968855 12968855 1 |[(80) [12968558 [ (05) [12968558 12968558
G [9/32 [7.1] (82 |12968855 | (a3 [12968855 12968855 83) [12968558 | (A]) [12968558 12968558
H [5/16 [7.9] (85 [12968954 [100)[12968954 12968954 | (86) [12968657 101)]12968657 12968657
K [ 3/8 [9.5[(88) 12968954 12968954 12968954 89 [12968657 12968657 12968657
Description Looper C asm. The looper is not included
B & JL—=/{=C (#) in the gauge set.
Needle gaug <= W—R=FF -2ty NCEEFENERA
it
Code
73 R TER A )
inch | mm No. |Part No. | No. [Part No. | Mq |Part No. i
E [7/32 [5.6[ 78 [12969150] ©3) [12969150[108)[12969150
F | 1/4 [6.4] (81 12969150 (06 [12969150 12969150
G [9/32 [7.1[ (84 [12969150] (2Q) 12969150 12969150| C
H [5/16 [7.9] 87) [12969150[102)[12969150] 12969150
K [3/8 [9.5[(0) [12969150 12969150 12969150




No. 00 00 00 0ooo0 |ooo| oo
1 |40213673 GAUGE_SET_XH(7/32) 1.00
2 |40213670 GAUGE_SET_XH(1/4) 1.00
3 |40213674 GAUGE_SET_XH(9/32) 1.00
4 |40213672 GAUGE_SET_XH(5/16) 1.00
5 |40213671 GAUGE_SET_XH(3/8) 1.00
6 |12956355 NEEDLE CLAMP 7/32 ASM. 1.00
7 |12956256 NEEDLE CLAMP (1/4) ASM. 1.00
8 |12956454 NEEDLE CLAMP 9/32 ASM. 1.00
9 [12956553 NEEDLE CLAMP 5/16 ASM. 1.00
10 |12956652 NEEDLE CLAMP 3/8 ASM. 1.00
11 |40204582 THROAT_PLATE_XH(7/32) 1.00
12 |40202942 THROAT_PLATE_XH(1/4) 1.00
13 | 40204583 THROAT_PLATE_XH(9/32) 1.00
14 | 40204584 THROAT_PLATE_XH(5/16) 1.00
15 | 40204585 THROAT_PLATE_XH(3/8) 1.00
16 | 40232575 PRESSER 7/32 XH ASM. 1.00
17 | 40232574 PRESSER 1/4 XH ASM. 1.00
18 |40232576 PRESSER 9/32 XH ASM. 1.00
19 |40232577 PRESSER 5/16 XH ASM. 1.00

20 |40232578 PRESSER 3/8 XH ASM. 1.00

21 |12963450 FEED DOG XH ASM. 7/32 1.00

22 |12963351 FEED DOG XH(1/4) ASM. 1.00

23 |12963559 FEED DOG XH ASM. 9/32 1.00

24 |12963658 FEED DOG XH ASM. 5/16 1.00

25 |12963757 FEED DOG XH ASM. 3/8 1.00

26 |40213678 GAUGE_SET_MH(7/32) 1.00

27 |40213675 GAUGE_SET_MH(1/4) 1.00

28 |40213679 GAUGE_SET_MH(9/32) 1.00

29 |40213677 GAUGE_SET_MH(5/16) 1.00

30 |40213676 GAUGE_SET_MH(3/8) 1.00

31 |[12956355 NEEDLE CLAMP 7/32 ASM. 1.00

32 |12956256 NEEDLE CLAMP (1/4) ASM. 1.00

33 |12956454 NEEDLE CLAMP 9/32 ASM. 1.00

34 |12956553 NEEDLE CLAMP 5/16 ASM. 1.00

35 |12956652 NEEDLE CLAMP 3/8 ASM. 1.00

36 |40204591 THROAT_PLATE_MH(7/32) 1.00

37 |40204592 THROAT_PLATE_MH(1/4) 1.00

38 |40204593 THROAT_PLATE_MH(9/32) 1.00

39 |40204594 THROAT_PLATE_MH(5/16) 1.00

40 | 40204595 THROAT_PLATE_MH(3/8) 1.00

41 | 40232585 PRESSER 7/32 MH ASM. 1.00

42 | 40232584 PRESSER 1/4 MH ASM. 1.00

43 | 40232586 PRESSER 9/32 MH ASM. 1.00

44 | 40232587 PRESSER 5/16 MH ASM. 1.00

45 | 40232588 PRESSER 3/8 MH ASM. 1.00

46 | 12975058 FEED DOG MH ASM. 7/32 1.00

47 | 12974952 FEED DOG MH(1/4)ASM. 1.00

48 | 12975157 FEED DOG MH 9/32 ASM. 1.00

49 |[12975256 FEED DOG MH ASM. 5/16 1.00

50 |12975355 FEED DOG MH 3/8 ASM. 1.00




51 |40213683 GAUGE_SET_H(7/32) 1.00
52 |40213680 GAUGE_SET_H(1/4) 1.00
53 |40213684 GAUGE_SET_H(9/32) 1.00
54 |40213682 GAUGE_SET_H(5/16) 1.00
55 |40213681 GAUGE_SET_H(3/8) 1.00
56 |12956355 NEEDLE CLAMP 7/32 ASM. 1.00
57 |12956256 NEEDLE CLAMP (1/4) ASM. 1.00
58 |12956454 NEEDLE CLAMP 9/32 ASM. 1.00
59 |12956553 NEEDLE CLAMP 5/16 ASM. 1.00
60 |12956652 NEEDLE CLAMP 3/8 ASM. 1.00
61 |40204586 THROAT_PLATE_H(7/32) 1.00
62 |40204587 THROAT_PLATE_H(1/4) 1.00
63 |40204588 THROAT_PLATE_H(9/32) 1.00
64 |40204589 THROAT_PLATE_H(5/16) 1.00
65 |40204590 THROAT_PLATE_H(3/8) 1.00
66 |40232580 PRESSER 7/32 H ASM. 1.00
67 |40232579 PRESSER 1/4 H ASM. 1.00
68 |40232581 PRESSER 9/32 H ASM. 1.00
69 |40232582 PRESSER 5/16 H ASM. 1.00
70 |40232583 PRESSER 3/8 H ASM. 1.00
71 |12974259 FEED DOG H 7/32 ASM. 1.00
72 12974150 FEED DOG H 1/4 ASM. 1.00
73 |12974358 FEED DOG H 9/32 ASM. 1.00
74 |12974457 FEED DOG H 5/16 ASM. 1.00
75 |12974556 FEED DOG H 3/8 ASM. 1.00
76 | 12968855 LOOPER R (1) ASM. 1.00
77 |12968558 LOOPER L (1) ASM. 1.00
78 |12969150 LOOPER C (1) ASM. 1.00
79 |12968855 LOOPER R (1) ASM. 1.00
80 |12968558 LOOPER L (1) ASM. 1.00
81 |12969150 LOOPER C (1) ASM. 1.00
82 |12968855 LOOPER R (1) ASM. 1.00
83 |12968558 LOOPER L (1) ASM. 1.00
84 |12969150 LOOPER C (1) ASM. 1.00
85 |12968954 LOOPER R (2) ASM. 1.00
86 |12968657 LOOPER L (2) ASM. 1.00
87 |12969150 LOOPER C (1) ASM. 1.00
88 |12968954 LOOPER R (2) ASM. 1.00
89 |12968657 LOOPER L (2) ASM. 1.00
90 |12969150 LOOPER C (1) ASM. 1.00
91 |12968855 LOOPER R (1) ASM. 1.00
92 |12968558 LOOPER L (1) ASM. 1.00
93 |12969150 LOOPER C (1) ASM. 1.00
94 |12968855 LOOPER R (1) ASM. 1.00
95 |12968558 LOOPER L (1) ASM. 1.00
96 |12969150 LOOPER C (1) ASM. 1.00
97 |12968855 LOOPER R (1) ASM. 1.00
98 |12968558 LOOPER L (1) ASM. 1.00
99 |12969150 LOOPER C (1) ASM. 1.00
100 | 12968954 LOOPER R (2) ASM. 1.00
101 | 12968657 LOOPER L (2) ASM. 1.00




102 12969150 LOOPER C (1) ASM. 1.00
103 |12968954 LOOPER R (2) ASM. 1.00
104 |12968657 LOOPER L (2) ASM. 1.00
105 |12969150 LOOPER C (1) ASM. 1.00
106 |12968855 LOOPER R (1) ASM. 1.00
107 |12968558 LOOPER L (1) ASM. 1.00
108 |12969150 LOOPER C (1) ASM. 1.00
109 |12968855 LOOPER R (1) ASM. 1.00
110 |12968558 LOOPER L (1) ASM. 1.00
111 | 12969150 LOOPER C (1) ASM. 1.00
112 | 12968855 LOOPER R (1) ASM. 1.00
113 | 12968558 LOOPER L (1) ASM. 1.00
114 | 12969150 LOOPER C (1) ASM. 1.00
115 | 12968954 LOOPER R (2) ASM. 1.00
116 |12968657 LOOPER L (2) ASM. 1.00
117 12969150 LOOPER C (1) ASM. 1.00
118 |12968954 LOOPER R (2) ASM. 1.00
119 |12968657 LOOPER L (2) ASM. 1.00
120 12969150 LOOPER C (1) ASM. 1.00




TABLE OF EXCHANGING GAUGE PARTS(2)(OPTION GAUGE)

RIEYIE : MS-1261A
HEYIE  MS-1261AM
BEYFE A2 a>

Spacer for presser Screw for spacer
W X B 2 nAN- 8 AN =HEUS L
Thickness Part No. Description Part No. Qty
R (mm) NO- B & 2 % No. o o= @
0.1 | @ | 40215447 | Adjusting plate F &= 3E#R F | @ | SS5060310SP| 2
0.3 | ® | 12973509 | Adjusting plate B ##=X &R B [ 2
0.5 | @ | 12973608 | Adjusting plate C #f & X 5H&i#R C N 2
0.8 | ® | 12973707 | Adjusting plate D #&X#@&#R D | (&) | SS5060410SP| 2
1.0 | @ | 12962106 | Adjusting plate A =X FEEHR A } )
1.2 12973806 | Adjusting plate E =X &R E A 2
The spacer and installing screws are not included in
gauge set.
IR—=IROIR=IEUYSTR UG F—=StyhCFEENE A
Spacer for feed dog
*x D & A 1 nN- Y
Thickness Part No. Description
mEmm) V| & & 5 %
0.1 | @ | 40215448 | Adjusting plate E % DsEFAEMR E
0.3 12975702 | Adjusting plate B XD sRER B
0.5 [ (@D | 12964102 | Adjusting plate A EOSEFEIR A
0.8 [ (@2 | 12975801 | Adjusting plate C XD EIREHR C
1.0 [(@3 | 12975900 | Adjusting plate D %D a#aEHR D
The spacer is not included in gauge set.
IR=HlE, TF—=>MIFEFNFE A
Description Holder
& RS-
N_eedle gaug
size
EAR
Code
5—3
N PN BN A
inch | mm|No.| Part No. No.| Part No. No| Part No. No| Part No.
E | 7/32 [ 5.6(@9|MAM2990AABA|(19) | MAM2970DDBA 24 | MAM2980AABA
F | 174 |6.4|19] 40215412 40215413 [@9)] 40215414 40215446
G [932 [7.1 MAM2990CCBA| Q1) | MAM2970FFBA | 26) | MAM2980CCBA
H | 5/16 | 7.9 |17 |MAM2990DDBA 22) | MAM2970GGBA 27) | MAM2980DDBA
K |38 |95 MAM2990EEBA| Q3) | MAM2970HHBA 28) | MAM2980EEBA

The holder is not included in the gauge set.

NI =T -ty MCEEFNEEA.




No. 0o 0o 0o ooo |ooo | oo
1 |40215447 PRESSER_ADJUSTING_PLATE_(F) 2.00
2 |S55060310SP SCREW 3/32-56 L=2.8 2.00
3 12973509 ADJUSTING PLATE, B 2.00
4 | 12973608 PRESSER ADJUSTING PLATE (C) 2.00
5 |12973707 ADJUSTING PLATE, D 2.00
6 |SS5060410SP SCREW 3/32-56 L=35 2.00
7 12962106 PRESSER ADJUSTING PLATE (A) 2.00
8 |12973806 ADJUSTING PLATE E 2.00
9 |40215448 FEED_DOG_ADJUSTING_PLATE_(E) 1.00
10 |12975702 ADJUSTING PLATE B 1.00
11 | 12964102 FEED DOG ADJUSTING PLATE (A) 1.00
12 | 12975801 ADJUSTING PLATE C 1.00
13 | 12975900 ADJUSTING PLATE D 1.00
14 | MAM2990AABA FOLDER 7/32 XH ASM. 1.00
15 | 40215412 BINDER_1/4_XH 1.00
16 | MAM2990CCBA FOLDER 9/32 XH ASM. 1.00
17 | MAM2990DDBA FOLDER 5/16 XH ASM. 1.00
18 | MAM2990EEBA FOLDER 3/8 XH ASM. 1.00
19 | MAM2970DDBA FOLDER 7/32 MH 1.00
20 |40215413 BINDER_1/4_MH 1.00
21 | MAM2970FFBA FOLDER 9/32 MH 1.00
22 | MAM2970GGBA HOLDER 5/16 MH 1.00
23 | MAM2970HHBA FOLDER 3/8 MH 1.00
24 | MAM2980AABA FOLDER 7/32 H ASM. 1.00
25 |40215414 BINDER_1/4_H 1.00
26 | MAM2980CCBA FOLDER 9/32 H ASM. 1.00
27 | MAM2980DDBA HOLDER 5/16 H ASM. 1.00
28 | MAM2980OEEBA FOLDER 3/8 H ASM. 1.00
29 |40215446 BINDER_1/4_XL 1.00




LIST FOR INFORMATION OF CHANGE

As to the place changed,refer to the corresponding Rev.No.
When previous parts(Obsoleted part)and new parts(Added parts)are

not interchangeable with each other:

In this case,even obsoleted parts(D.)can be ordered with the
obsoleted part number,so select the parts with changed dates and

place your orders.

ZBEREFfE, ZERev.NoREZSBZE0.

EBERDOEENISVWEEDIZS(F BB SNEmETE,EX TEET,

No.1720f0B- - -Rev.No.

*A:Added partsiEnNEfaa/D:Obsoleted partsillb&rEpaa/E: ErratumsT 1IE
Rev.[Page[Ref. Parts No. Rev.[Page[Ref. Parts No. R
*  |No. = |No. o B * [No. = |No. m B
D| 02 2 6| SM-4051055-SP Al 03 2 6| SM-6051002-TP
D| 02 10| 14|B1134-850-000 A| 03 10| 14|B1134-850-000-A
D| 02 12| 53| MAM-2990BBBA Al 03 12| 53]402-15412
D| 02 12| 56| MAM-2970EEBA Al 03 12| 56|402-15413
D| 02 16| 23|S5S-8150410-TP Al 03 16| 23|SS-8150310-SP
D| 02 16| 29|402-03246 A| 03 16| 29|B2123-026-000
D| 02 16| 49|402-03247 Al 03 16| 49 |B2505-019-000
Al 03 16| 67]400-29419
Al 03 16| 68|402-01886
D| 02 22 - | ALL PARTS - 2885 || A| 03 22 - | ALL PARTS - £
D| 02| 24 71402-03250 Al 03| 24 71 402-29054
D| 02 24| 22| PF-0551070-00 Al 03 24| 22| PF-0251110-A0
A| 03| 24| 29|402-25464
D| 02 30 1| MAM-2990BBBA Al 03 30 1/402-15412
D| 02 30| 18|402-02943 A| 03| 30| 18|402-32574
D| 02 30| 19|129-62007 Al 03| 30| 19|402-21620
D| 02 30| 27|129-60001 Al 03 30| 27|402-21621
D| 02 30| 43| MAM-2970EEBA Al 03 30| 43|402-15413
D| 02 30| 45|402-05581 Al 03 30| 45|402-32584
D| 02 30| 46|129-62007 Al 03| 30| 46|402-21620
D| 02 30| 53|129-60001 Al 03 30| 53|402-21621
D| 02 40 - | ALL PARTS - &85 || A| 03 40 - | ALL PARTS - &85
Al 03 42| 291|402-15446
J




HOW TO MAKE USE OF THIS PARTS LIST

1.Explanation of codes
)" *"mark............ means this part is changed from the previous parts book.
As to the details of the change, refer to the "List for information of change™.
2)"#01" refer to "Note" explanation at bottom of page.
2.Codes on the "Qty" column
- Each numeral indicates the number of parts required.
- "0.1" and "2.5" indicate the length (in meters) of the respective parts.
3.Parentheses mean that the corresponding part is a subpart that constructs an assembly part.
4.Dotted lines on the Figures indicate assembly parts.

5.As to the parts with marks of "+ "(consumable parts) and " © "(optional parts)on the respective parts,
it is recommended to prepare spares.

1."EEE"MoEESEREA
1) "*"ED..........l BIEID/ =W T v I(CLEE U CSEEE =N EEmERkUET .
EERFF, "EEBFRIANZSBLTIZS0N.
2) "#01". ...l R TFONEER"DOHBAESRLUTIEE0N,
HEWMOF(E. ERERL. 0.1, 2.550HEEF. B (BIX— ML) ZRUFET.
BERD () (. HEBBEEEBAL CLWDSFEm CHhDdIETZRBKRLET .

A W N

ASAMR—ZD— — — — — (&, MBI CHDCEZERLUET .

5.UX R—" " CHFESBGR) - "o" (AT 3 >8B&R) DEINDULV/ZEBSA(E.
FiaaERL T ETZHBEHLET.



